



Certificate of Constancy of Performance

This is to certify that:

Superglass Insulation Limited
Thistle Industrial Estate
Kerse Road
Stirling
FK7 7RW
United Kingdom

Holds Certificate No:

0086-CPR-469699

In respect of:

EN 13162:2012 - Factory made mineral wool (MW) products. Specification.

EN 13172:2012 - Thermal insulation products. Evaluation of conformity.

Product Description:

Unfaced mineral wool thermal insulation products for buildings - Reaction to Fire class A1.

In compliance with Regulation 305/2011/EU of the European Parliament and of the Council of 9 March 2011 (the Construction Products Regulation or CPR), this certificate applies to the above construction products.

This certificate attests that all the provisions concerning the assessment and verification of constancy of performance described in Annex ZA of the above standards under system 1 are applied and that the products fulfil all the prescribed requirements set out above with conformity established in accordance with EN 13172. Provisions for reaction to fire classification in accordance with EN 13501-1 were applied and the product fulfils all the prescribed requirements.

For and on behalf of BSI,
a Notified Body for the above Regulation
(Notified Body Number 0086):



Gary Fenton, Global Assurance Director

This certificate remains valid as long as the test methods and/or factory production control requirements included in the harmonised standards, used to assess the performance of the declared characteristics, do not change and the products, and the manufacturing conditions in the plant are not modified significantly.

First Issued: 06 January 2003

Latest Issue: 10 June 2014

Page 1 of 2

...making excellence a habit.™



Certificate of Constancy of Performance

No. 0086-CPR-469699

Manufacturing Plant

Superglass Insulation Limited

Thistle Industrial Estate

Kerse Road

Stirling

FK7 7RW

United Kingdom

Unfaced Mineral wool thermal insulation:

Product identification	Binder content	Density range
Standard Roll/Mat, Standard Batt, Standard Slab and Acoustic	4.0 - 5.5%	9.5 - 48.0 kg/m ³
Standard Roll and Cavity Slab	4.0 - 5.5%	12.5 - 21.0 kg/m ³

First Issued: 06 January 2003

Latest Issue: 10 June 2014

Page 2 of 2

...making excellence a habit.™